



| Parts List | | | | | | |
|------------|-------|----------|-----------------------------|-----|----------------------|----------|
| Ref | Class | Part | Description | Qty | Comment | Footnote |
| 1 | | 73571A 2 | BRACKET ASSEMBLY | 1 | | |
| 2 | 23 | 35903 | SPACER | 1 | | |
| 3 | | 32833 | MOUNT | 1 | | |
| 4 | | 35862 | BLOCK | 1 | | |
| 5 | 10 | 32557 | SCREW (7/16-14 X 4-5/8 IN.) | 2 | | |
| 6 | 12 | 22248 | WASHER | 2 | | |
| 7 | 10 | 26486 | SCREW (3/8-16 X 2-3/8 IN.) | 2 | (W/O POWER STEERING) | |
| 7 | 10 | 47688 | SCREW (3/8-16 X 2-3/4 IN.) | 2 | (W/ POWER STEERING) | |
| 8 | 12 | 20553 | WASHER | 2 | | |
| 9 | 16 | 36100T | STUD | 1 | | |
| 10 | 12 | 36103 | WASHER (1-3/4 IN. O.D.) | 2 | | |
| 11 | 12 | 32638 | WASHER-RUBBER | 1 | | |
| 12 | 12 | 30119 | WASHER (7/8 IN. O.D.) | 1 | | |
| 13 | 23 | 32756 | SPACER | 1 | | |
| 14 | 12 | 36104 | WASHER-RUBBER | 1 | | |
| 15 | 11 | 20220 | NUT (1/2-20) | 1 | | |
| 16 | 11 | 32882 | NUT (7/8-14) | 2 | | |
| 17 | | 32778T | SUPPORT | 1 | | |
| 18 | | 76409F 1 | SUPPORT | OPT | | 4 |
| 19 | 11 | 47525 | NUT-BOTTOM (7/8-14) | 1 | | |